Mm\nmmmuumu“'ﬂ"”ﬁ i

h IHUIII\IIW

.{ - K

o

P-30-DYPATIL-SUGAR-102018
SUMMARY ENVIRONMENTAL IMPACT ASSESSMENT (EIA) REPORT

(IN ENGLISH AND MARATHI)
FOR

PROPOSED EXPANSION OF SUGAR FACTORY FROM 4500 TCD TO 5500 TCD
(INCREASE BY 1000 TCD), CO-GENERATION PLANT FROM 19 MW TO 23 MW
(INCREASE BY 4 MW) AND ESTABLISHMENT OF 60 KLPD
MOLASSES BASED DISTILLERY

BY
PADMASHREE DR. D. Y. PATIL SAHAKARI
SAKHAR KARKHANA LTD. (PDDYPSSKL)

DNYANSHANTINAGAR, VESARAF - PALSAMBE, TAL: GAGANBAVADA,
DIST.: KOLHAPUR, MAHARASHTRA STATE

PREPARED BY

EQUINOX

Equinox Environments (India) Pvi. Ltd.

EQUINOX ENVIRONMENTS (I) PVT. LTD.,

ENVIRONMENTAL; CIVIL & CHEMICAL ENGINEERS, CONSULTANTS & ANALYSTS,
KOLHAPUR (MS)
[...]
PDDYPSSK promoters are well experienced in the field of sugar factory and have made a
thorough study of entire project planning as well as implementation schedule. The names and
designations of the promoters are as under-

Table 3 List of Promoters

No. Name Designation
1 | Mr. Satej D. Patil Chairman
2 | Mr. Lahu J. Patil Vice Chairman
3 | Mr. Jaydeep S. patil Managing Director
4 | Mr. Sanjay D. Patil Director

4) THE PRODUCTS

Details of products and by-products are represented in Table 4.

Table 4 Product & By-product of for integrated Complex

Industrial Product& By- Quantity (MT/M)
unit product Existing Expansion Total
Sugar Capacity (4500 TCD) (1000TCD) (5500 TCD)
Factory Sugar (12%)* 16200 3600 19800
Molasses/*B’ Heavy 5400 1200 6600
Molasses (4%)*
Bagasse (30%)* 40500 9000 49500
Press Mud (4%)* 5400 1200 6600
Co-Gen | Electricity (MW) 19 4 23
Distillery | Rectified Spirit (RS) - 60 KLPD 60 KLPD
Extra Neural Alcohol - 60 KLPD 60 KLPD
Ethanol - 60 KLPD 60 KLPD
CO; Gas - 45.3 MT/D 45.3 MT/D

* - Percent of Cane Crushed

Details of manufacturing process and flow chart for sugar factory, co-gen plant and distillery

are given in Chapter 2 of the EIA Report.




5) THE PURPOSE

« Sugar factory is the 2" largest agro-based industry in the Country.

* Maximum utilization of sugarcane in command area tho’ sugar factory expansion.

» Bagasse based co-gen plant fulfills captive power need. Surplus exported in grid.

e Sugar industry is instrumental in resource mobilization, employment generation, income
generation and in creating social infrastructure in command area

Alcohol has assumed very important place in the Country’s economy. It is a vital raw
material for a number of chemicals and also a renewable source of energy. It has been a
source of a large amount of revenue by way of excise duty levied by the Govt. on alcoholic
liquors. It has a potential as fuel in the form of power alcohol for blending with petrol. Also,
the fermentation alcohol has great demand in countries like Japan, U.S.A., Canada, Sri Lanka
etc., as the synthetic alcohol produced by these countries, from naphtha of petroleum crude, is
not useful for beverages.

6) ENVIRONMENTAL ASPECTS

PDDYPSSKL has implemented an effective ‘Environmental Management Plan’ and various
aspects of the same are as follows:-

A. Water Use, Effluent Generation and its Treatment
a. Water Use
Details of water usage for the Sugar factory, Co-gen Plant and Distillery operations are as

follows-
Table 5 Details of Water Consumption in Sugar Factory of PDDYPSSKL

Description Existing (M*/day) Expansion (M*/day) Total (M day)
4500 TCD 1000TCD 5500 TCD
I. Domestic 50 "4 54
Il. Industrial
a. Process *1050 *175 *1225
b. Cooling *202 *20 *222
makeup
c. Lab & 10 (*1+ *9) *] 11(*1+ *10)
Washing
I Industrial Use | 1565 (#1 4x1061) 196 (*196) 1458(*1+*1457)
(atb+c)
I11.Gardening 35 *10 45
1347 ("51+*1261+ *35)| 210 ("4 +*196+°10) 1557
(96.21.% Recycle) (98.10 % Recycle) ("55+*1457+ SI;45)
(Fresh Water Consumption (Fresh Water (96.47 Recycle)
Grand Total @ 11.33 Lit. / MT of Cane | Consumption @ 4 Lit./ (Fresh Water
Crushed Against Norm of MT of Cane Crushed Consumption @ 10
100 Lit / MT) Against Norm of 100 Lit/ | Ljt/MT of Cane Crushed
MT) Against Norm of 100 Lit /
MT)

Note - # -Actual quantity of fresh water taken from Kumbhi River, * -Sugar Cane
Condensate water, $ - Treated water from ETP

3



Table 6 Details of Water Consumption in Co-gen Plant of PDDYPSSKL

Description Existing (M*/day) | Expansion (M*/day) Total (M*/day)
19 MW 4 MW 23 MW
I. Domestic "7 2 "9
I1. Industrial
a. Cooling makeup 707 ("563+144) 220 727 ("563+164)
b. Boiler Makeup 264 75 "339
c. Lab & Washing " - "1
d. DM Backwash 25 10 "35
oy %€ | 007 (B53+°144) | 105(85+°20) | 1102 (938+° 164)
1004 ("860+ * 144) 107 ("87+ % 20) 1111 (F947+ % 164)
Grand Total

(14.63 % Recycle)

(18.69 % Recycle)

(12.96 Recycle)

Note: # -Actual quantity of fresh water taken from Kumbhi River, Q -Treated Effluent from
Co-gen ETP

Table 7 Details of Water Consumption in Distillery of PDDYPSSKL

Description Proposed (M*/day)(60 KLPD)
I. Domestic 5
I1. Industrial
a. Process 476 ("36+7440)
b. Cooling 150
c. Boiler Makeup 24
d. Lab& Wash 5
I11. Industrial Use " Q
(atbrordiedd 655 (“215+ %440)
IV. Gardening 4
Grand Total 664 ("220+ “440+%4) (68% Recycle)

Note: # -Actual quantity of fresh water taken from Kumbhi River, % - Condensate water from
Distillery CPU, ®- Treated water from Sugar ETP.

Total water requirement for PDDYPSSKL integrated project complex (Sugar factory, Co-gen
expansion and proposed distillery) shall be to the tune of 3332 CMD. Out of total water
requirement, 3215CMD is for industrial purpose, 68 CMD for domestic purpose which is
fresh water & 49 CMD (45 CMD from Sugar ETP Treated Water and 4 CMD from Fresh
water) for gardening purpose Moreover, out of the total water requirement for industrial
purpose i.e. 3215CMD; 2016CMD (62%) is recycled water from sugar cane condensate,
Distillery CPU and sugar factory& Co-gen ETP where as remaining quantity of 1154 M*/Day
(36 %) comprising of 1 CMD for sugar factory, 938 CMD for Co-gen plant& 215 CMD for
Distillery is fresh water.

Fresh water consumption for industrial purpose in sugar factory will be 10Lit./MT of
sugarcane crushed against the CPCB norm of 100 Lit/MT of cane crushed. As far as



distillery is concerned, 3.5 KL/KL of fresh water is required for industrial purpose against
10KL/KL of alcohol produced as per the ToR issued.

b. Effluent Treatment
i) Domestic Effluent

The domestic effluent from existing activities of PDDYPSSKL sugar factory is to the tune of
40 CMD and that of co-gen plant is 5 CMD. Existing sugar factory effluent is treated in
septic tank followed by soak pits and that of co-gen plant is treated separately in STP. After
implementation of expansion project, total domestic effluent from PDDYPSSKL campus
shall be 52.2 CMD (sugar factory: 43.2 CMD, co-gen plant — 6 CMD and distillery 3 CMD).
Domestic effluent from sugar factory and distillery unit will be treated in proposed STP and
co-gen effluent will be treated in existing Co-gen STP.

il) Industrial Effluent

Industrial effluent would be generated from the various industrial operations & processes in
PDDYPSSKL complex. Details of effluents generated from existing and expansion activities
in sugar factory, Co-gen plant and distillery are presented in following table.

Table 8 Effluent Generation in Sugar Factory of PDDYPSSKL

Description  |Existing (M*/day)| Expansion (M*/day) | Total (M®/day) | Disposal
(4500 TCD) (1000 TCD) (5500 TCD)
I. Domestic 40 3.2 43.2 Prt;glf)sed
I1. Industrial
a. Process 339 50 389
b. Cooling b/d 20 2 22 .
c. Washing 9 1 10 STJeZtreg.:.g
Industrial Use 368 53 421 g
(atb+c)
Effluent Norm: 81.78 Lit./MT 53 Lit./MT Cane 76. 55 Lit./MT
200 Lit. /MT Cane Cane
Cane crushed
Table 9 Effluent Generation in Co-gen Plant of PDDYPSSKL
Description | Existing (M*/day) | Expansion (M*/day) | Total (M*/day) | Disposal
19 MW 4 MW 23 MW

I. Domestic 5 1 6 E)git;)ng
I1. Industrial
a. Cooling 106.9 2 108.9
b. Boiler Makeup 11.4 12 23.4 Treated in
c. Lab& Wash 0.7 0.7 Co-gen
d. DM Backwash 25 7 32 e
Industrial Use 144 21 165
(atb+c+d)




Table 10 Details of Effluent Generation in Distillery of PDDYPSSKL

Description Existing (M*/day) Disposal
Domestic 3 Treated in Proposed STP
Raw Spent wash —480 | Raw spent wash shall be concentrated in
Process conc. spentwash — 96 | Multi Effect  Evaporator  (MEE).
Fermentation (1.6 KL/KL) Conc. Spent wash shall be incinerated in
dilution MEE condensate - 384 | incineration boiler.
Spent lees — 85 Other Effluents viz. spent lees, cooling blow
. down, boiler blow down, lab & washing,
Cooling Blow down 15 g
b i MEE condensate shall be forwarded to
Lab; Washing 5 Distillery CPU.
Spent wash - 96
Total Other effluent - 489
Figure 1 - Flow Chart of Sugar Factory ETP
Pre- Aeration Tank Primary Sludge
12x25x2 A=mTmmmmmmmm s >:
Mixing Tank :r i
Oil & Grease 2x%2x%2.5(2) ) !
Effluent @ Tank (3x2x1.2) :
421CMD 13 _>: :[_)O_) —>
Screen Chamber E
(2.5x2x1.2) Primary Clarifier Anaerobic Tank (2) H
Online Monitoring Equilization Tank 22.5x15x3.5 2x2x2.5 273 i
System :
(] 1
o0 O
u i
To Irrigation : :
Activated Pressure Sand T ) I !
carbon filter Filter secondery-Clarifier — - — - AerationTank _ _ :
Intermediate Treated Water 7x3 RAS 16x10x3.5. _______ v
Sump 22.5x15x3.5 |I :
I: IExcess Sludge
No Parameters Unit Inlet Outlet y T T T T ¥
1. pH 5-6 7-8
2. CoD mg/lit 2,000-2,500 <250
3, BOD mg/lit 1,000- 1,500 <100 Sludge Drying Beds 6x4x1.5
4. TDS mg/lit 1,800-2,200 < 2,100
5. 55 mg/lit 250- 300 <100




Figure 2 Process Flow Diagram of CPU for Distillery

Condensate mmmer e = ————

Other Effluents 1 ’:\
489CMD \:f"_a, :
= PP .

L. 1
Reagtion
Taﬂk Buffer Tank Tube:Settler !
Equalization Tank | (3X3MX3M) (2X2X2.5M) . IRAS
(BX4MX3M) v Anaerobic Digester 1 Aeration Tank !
Reject Sludge UASBR , ___; (BXBMX4M) H
To SDB (18MDiaX6MHL) :S'udge !
: I 1
W ! 1
. 1
RO !

OO O |

! Flash
Flocculator = !
Treated Sump ACF PSF . Tube H Mixer I
(4X4x25M) 20CuM  spcum Intermediate Seftler | T :
fHr I Hr Tank @2xzx | Secondary Clayifier. . _ _ _ _ >
Permeate for (4X4X25M) 25M) 1 BEM@ x3MSWD) !
Reuse 440 CMD :Sludge Sludge |
] 1
|}
Sludge to Disposal €— e~ e e e e e 2 v

l Sludge Dewatering

Unit/ SDB
Filtrate to
No Parameters Unit Inlet Outlet Equalization Tank
1. | pH - 5-6 7-8
2. | COD mg/lit | 2800-3000 <100
3. | BOD mg/lit | 1500-1800 <50 Note:
- RAS: Return Activated Sludge

4. | TDS mg/lit | 800- 1000 <100 SDB: Sludge Drying Beds

B. Air Emissions

Under existing activity of sugar and co-gen factory operations, 1 boiler of 95 TPH capacity and
1DG set 0f320 KVA are installed on site. Boiler is provided with ESP as Air Pollution Control
(APC) equipment followed by stack height of 75 M AGL. Further, under expansion activity; a
new boiler of 32 TPH would be installed. Existing stack of 75 M will be common stack along
with ESP for the proposed 32 TPH boiler. Moreover, under establishment of distillery, a new
incinerator boiler of 20 TPH would be installed. Fuel for 20 TPH shall be Coal to the tune of
1.7 MT/Hr and Spent wash to the tune of 4 MT/Hr. Following table gives details of existing
and proposed boilers and D.G. Set. Further, D.G set would be operated only during power
failure
Table 11 Details of Boiler and Stack in PDDYPSSKL

Sr Boiler Existing
No Stack Number(s) Existing Expansion Proposed DG set
' (Co-gen) (Co-gen) (Distillery)
1 2 3 1
Attached to- Boilerl Boiler 2 Boiler 3 D.G. Set
1 Capacity 95 TPH 32 TPH 20 TPH 320KVA
2 | Fuel type Bagasse Bagasse Coal/Spentwash Diesel
3 Fuel quantity 43MT/Hr. 14.6 MT/Hr Coal - 1.7 45 lit/Hr
MT/Hr




Sr Boiler Existing
No Stack Number(s) Existing Expansion Proposed DG set
' (Co-gen) (Co-gen) (Distillery)
Sp.Wash - 4
MT/Hr
4 Material of R.C.C R.C.C MS
construction
5 | Shape Round Round Round
6 | Height, AGL 75 M 53 M 4 M
7 Diameter 3.4 M 1.1 M 200 MM
8 | Gas quantity, 123387.68 63167.3 -
Nm®/Hr
9 | Gas Temp. 150 °C 150°C -
10 | Exit velocity, 6.9 10 -
m/sec.
11 | Pollution Control ESP ESP -
equipment

C. Noise Pollution Aspect

1. Sources of Noise

I. The existing sugar factory and co-gen; noise generating sources are the boiler house,
turbine rooms, cane crushing section and mill house, etc.

ii. In the distillery, very high noise generating sources would not exist. Expected noise
levels in the section would be about 70 dB (A) or so. Adequate noise abatement
measures like silencer & maintenance of pumps, motors, and compressors would be
carried out and enclosures would be provided to abate noise levels at source. Moreover,

enclosures to the machinery would be provided wherever possible.

(A).

industry. So that it would further attenuate the noise levels.

2. Control Measures

Isolation, separation and insulation techniques to be followed, PPEs in the form of earmuffs,
earplugs etc. would be provided to workers. D.G. Sets are enclosed in a separate canopy to

reduce the noise levels.

D. Hazardous Waste

Fermentation section & distillation section would be the other minor noise generating
sources. The expected noise levels in these sections would be in the range of 70 to 80 dB

Adequate green belt would be augmented in phase wise manner in and around the

Table 12 Details of Hazardous Waste

Sr. No. | Hazardous Waste Quantity (Kg/M) Disposal
Category Existing | After Expansion
1 5.1- Used Oil 21 25.5 Burnt in boiler.




E. Solid Wastes
Table 13 Solid Waste Generation & Disposal

Sr. Unit Type Quantity (MT/D) Disposal
No.
1 | Distillery Fly/Boiler Ash 0.0 98.60 Sale to brick
(Proposed) manufacturers
Yeast Slude 0.0 10 Burnt in incineration
CPU Sludge 0.0 24 boiler
2 | Sugar factory Existing | Expansion
& Co-gen ETP Sludge 25 5 Used as Manure
Plant Boiler Ash o5 105 Sale to brick
manufacture

F. Odour Pollution

There are number of odour sources in existing sugar factory and proposed distillery, which
include molasses handling and storage, fermentation and distillation, secondary effluent
treatment, and storage of effluents, stale cane, bad mill sanitation, bacterial growth in
interconnecting pipes & unattended drains. Measures adopted under existing unit for
controlling same are proper housekeeping, sludge management in biological ETP units,
steaming of major pipe lines, regular use of bleaching powder in the drains, efficient handling,
prompt & proper disposal of press mud. Under proposed project of distillery, spentwash shall
be carried through closed pipeline for spentwash storage and handling activity shall be
entirely eliminated

G. Compliance with the Norms

All the relevant acts, rules and guidelines with respect to effluent treatment and disposal,
solid & hazardous wastes handling and disposal as well as in respect of emission handling
and disposal, wherever applicable, as specified by the Maharashtra Pollution Control Board
(MPCB) or any other concerned authority are strictly followed in the existing set up. Same
practice shall be continued after expansion as well as implementation of proposed project.

H. Environmental Management Cell (EMC)

PDDYPSSKL is already having an EMC functioning under its Sugar factory and co-gen
projects. Members of the EMC are well qualified and experienced in their concerned fields.
This cell shall be further augmented suitably under expansion. Existing and proposed EMC
members are as under.

Table 14 Environmental Management Cell of PDDYPSSKL

Sr. Name of Member Designation Number of Working
No. Person(s)
1. Mr. J. S. Patil Managing Director 1




Sr. Name of Member Designation Number of Working

No. Person(s)

2. Mr. P. B. Deshmukh Chief Chemist 1

3. Mr. B. L. Patil Chief Engineer 1

4. Mr. Sangram Ghugare Env. Consultant 1
Equinox Environments (1) Pvt. Ltd

5. Mr. Yuvraj Damugade Env. Consultant 1
Equinox Environments (1) Pvt. Ltd

6. Mr. V. V. Patil Civil Engineer 1

7. Mr. P.H. Patil Deputy Chemist 1

8. Mr. L. Ishavar Naik Co-gen Plant Incharge 1

0. Mr. B.R. Patil Labour Officer 1

10. Mr. A. A. Bhambure Environmental Officer 1

Details of capital as well as O & M costs towards environmental aspects under the existing as
well as proposed expansion setup are as follows —

Table 15 Capital as well as O & M Cost (Existing & Proposed)

Sr. Description Cost Component (In Lakhs)
No. Capital Annual O & M
» | Existing
1 | Air Pollution Control (APC) equipment — ESP for 200.00 20.00
Boiler — 1 Nos. In Co-gen with 1 stacks (75 M)
2 | Spentwash Treatment Facility - Existing Sugar 70.00 10.00
Factory ETP Up-gradation
3 | Noise Pollution Control 1.00 0.10
4 | Environmental Monitoring &Management 30.00 3.00
5 | Occupational Health & Safety 40.00 4.00
6 | Green Belt Development & Rain Water Harvesting 5.00 0.500
7 | Provision towards CER in Five Years after grant of 2.00 0.20
EC
Total 348.00 37.8
> | After Expansion & establishment
1 | Air Pollution Control (APC) equipment — ESP for 70.00 7.00
Boiler — 3 Nos. In Co-gen &3 in distillery (ESP)
with 1 stacks (75 M) & 1 Stack (53 M)
2 | Spentwash Treatment Facility — Spentwash Storage 300.00 30.00
tanks, MEE, CPUs, Existing Sugar Factory ETP
[...]
AT Uchedraraaed SISATeTar ATART.

{) TmedroNd arsand

Tegardh 3. 3. oig. Udiel o A@y et (A, . &Y. g, dr. gal.
Tal. @. Td.) , Fogldeer, UAIDh TBIT, dl. SeTaaas], 9. diealga. ABTAe
oA AT fRed IE. B Thed HICETYRUTRIST AR ¥0.%s 6. A. gaamax  ferorafzaas
feQren ang. ATWF DIRIWAGATAT AT ST INGST &AAT JATX ¥400 Zof. Uldfsal e,
a3 R H.dc &dAdar edieT GIffdr Udhea amg, da@ <0 o.To. .31, dAreraaal
UenfYd AT AMTST TANOd IMS. URINEH ¥400 ZSI.EN.3JW. SMwT &HAT O 2%
H.dS AAGHE &aar Iiced] AMWI DHIIWGAT TIA A—ON T T 003 AL
TOJTd Mol

TIfaRoT FMOT Tal FFeel  (TH.SN.F.TH.IW.AM.) ¥ ICCEI 005 AON A
WTeiaael  goldh  JARIIANI SRl aeledl TATARONT  T9ma Jedichel  (X.919.T. )
RGN @Y Uhed &1 Ao « (j), u(g), ST ¢(d) Ao e Adr.

G, &Y. . o, . Tal. Tal. @. To. T oIax™Tollol @ foffd a sdiaT
grefaar fogam; wwoo ZT.3W.3T. Tfel wwoo Z1.3W.3Jr. (000 ZY.JT.IJT. A arda
gadr), O R H. de Ujel 1 . de (¥ H. de A1 arera gadr) Jmor <o
&.TA. Ur. &Y. gladar IMIdel Udmed ReMJoren fofofsr oden gng. Uded 3T Tdrol
Udel oii&el. el adediaed gjdaojara augier feerer gngd.

T th. ¢ Ijduoth

a5 Rrsar HisTe gdauId (Fa. IIAISHE)
-] RTEATEY forgardregor T@OT
2 WY BTG - JIASAST THST | 292. 5% Q0% . &% 3¥3.3¢
gig. | fasmer Txarnod CqoT
™
? ST Thed -- w3 . ¢ 9. ¢
THOT | L&Y V3. ¥ %24 . 20
R) UhedTdr e

G, . B, og. @. TaA. TaA. d. To. FX JMeNidicioy, Oaigth doid, dl.
STeTadTas], fST. DIeaIgR. AR JToT AT 3.0 &. TASI [UEdTel Seraed foxaraer
e, oErdel SeTaeda MW@ DTG O IS Tchedrd [IdraIchaol dave STTael
Tohedrdal SO gadnad e .

TAOd  TolicdAch UTdmedrdial AT\ IR, dIolieliadl  Tdhed IMOT  SMRATeT
ThedTATsT Sdielol  f@aerell Taqo!l Sldllel YA 3¥.¢0 Baca Ja. AT ATE
IS, JTITell Tdhed, AaASl Tdhed IMOT TTEd A THOT Tgdhld &8F L.20 B.
Tad . Tanod fORARAIGIOT Tdmedralld!  JMa2Id A0 o BIhd  TATOTA
SMATATIAT FrAdSl AreATchSel TIca FTelel 3Ma.

22



foreraTel  dar@  Odiod  Uchedreal  TORaiaichqONaidT  Jmagay  fofoer  jforem  gmfor
FATATRTST SR STALIAHAT WCTATTATOT IS .

aehr .3 fafdrer fysmereer &=rar aurier

gigf. . GleEdc wierhTar THOT & der. A
g. ATW\I DIIWaT JMOT AEATS Tohed 3IRY . %Y
. MG THed 25205 . 00
@ . FAx Oigdd F (TQTAhT Fd, TTEd, ¢IRR .Y

aIE]E, 2N®T, QIdoh dhraierd, Iad §.)
Y TROT iedhial &1 4300 . &Y
Y T@oT Wl &F 45990 . 00
@ TOreraiTel sfd a1 (THOT &Frear %) Q0833 .00
el gxanad foraanasmaorasid sfxa usT (TEmor ¥3%. 00
grrea %)
& T@OT &ad U=l (THOT &Fre=n 33%) 2R¥¥RR . 00
o T@UT & IW0RR . 4R

AT gohedrar ATolel IMarasT JesSiaat (TRfRS) - &1 I Arsen Ins.
1) Umhed Uodoidr e

a@. . &, ag. @, val. Tal. &. Td. T Uadcdiol WX DI - Asdiet
Tched dard AT TUhed SEIAAST dAieTen IGgHa Ie. Tdhed Tdddien igol udmea
foTaloTal daia SFagaTacT Arcioren AWl AT Dol Me. Tdhed Taddia ofd ST

B&T WTeTaaTor
qEHI . 3 TOddS oa O §&l
ggl. . TadmR oo &%l
8 Y. JMae E. ardra. RIRETAE IEAS
2 9. Tg I. aere 3area
3 . SISa pal. arierer CIARETTNT ITTSTH
¥ Y. Jioa 3. ardra CIARETATH

¥ ) ScaT@atiowdr afEar

ar. 1. 3. g, @Y. U, Tal. . Ud. Il iedred] Uchediagel JMoT gadnad o
rATIIHIOT TchedTagel aax BIONR 3cT@ol O el TIRSATOT WTCATeTIaOr 3.

AT . ¥ AT DITATST, ASUIST JMOT MRS Thedidr Seargar

3@ T gaAar (Afewm <o /fEar)
uSca@SE G [ALATET T TqHoT
Frene BI@U &TaTdT | SNsU &TaTdT | SNesd &Tarl
(¥400) (2000) (w400)

[/NMTT /MW (%)™ 2500 3500 23400
TR Areffarat O BdT areffaratr (v%)* £¥00 ?200 %500
ot (30%) * ¥0400 2000 ¥3400

TAAS (¥%)* £¥00 2200 £500

23




GLUCT i garar (dfgmm 2o /&)
J— JUSCTG A X RTEATAT Tanoa TROT
BI@U &TaTdT | NsU &TaTd | Nesd &Tarl
(¥400) (2000) (1400)
IEAT | dra o1, de ] ¥ R3
BRI | Jreras e (3. e ) - 20 KLPD | =0 KLPD
Loz g - 0 KLPD | <0 KLPD
gaeed(5.Ta.T. )
raiter - 0 KLPD 0 KLPD
CO, ofaf - ¥4.3 AH.Tal | ¥4.3 AH.Tal
et f&at

* Z 3T U S o ATHET

WY DTG, ABATST Tdhed dxd Ao HATAT Scdrear Tfwar Infor garasdardr
(et o) .31, T. RAAE AT deexq (THI0T) - AT SIS IS

) Tmedry Sfase

o MW I&NST & QAT R ATST JeaT IS

og@mmﬁ&m?m(mr)mgmmm

o oTal e FIEATST THedFy HSIa TaR & Inagachdl gof ade dara ey
fors &1ed forafa e wder.

o JIMWI 3AGT & IAd TS Jolong To1fNdl, Sdoal foafdfdr anfor warfeea mraed
TrTYd gedh dax hIOATATS! AEAGOT I8 .

gIFligiel JEOT & JoARAT Scoaldl FAJAT AATd AST AT M. SAlgal, IR,
el AT JYSTINdol 3UcTeel BIOATHN IMAdel Tdhed AT IIfTch Agcarar 33d s
TIRNIIE AT CITATAHS AIRTIST ASAT TATONA ORI HI dJel B, Fehiareran
amgy Uiox giedhislel B0l UgTaeed thadl IS Qihdl. dd  gledlslerdl STl
J.THA.T., Dordl, doichl, . ILNALT WU ATSAT TATONALT ATSTON IR .

%) TATaFOTINIS gRScTel

ar. . &Y. arg. G, val. . @. Tol. o gudl gIfaxoNT oIaxendel JArsTordl
giTeTISTaoT HhIoATET TIATA SaeT e JMOT e fafder el W@relreTaaor nad.

e TOITAT TIAY, INSUTCAE 5ifHE o I ufdean

g1 TrodraT oray

qr. 3. &, oI, . Tal. Tal. &. Td. JiedT gdiod Tmedrded aIon-aT arodrem
TN ifraay augirel F@reeraaor -

24



THT . 4 ATET DIFETS TSUST ThediTST TToATET AT

aagirer

AEATEAT Theardr

3.3. ganod fRrgarraaor TqROT
qroaATEr STIeT TUhedrar Troardr aTaal (gat .
(eret 1. afa fean) (eret 1. afa fea) ufdfear)
2. ghenfern
1. darat *2040 *ouy *933Y
2. micter *30% *30 *3R3
3. o o
atfisT 20 (He +*) *? 22 (#2 +*20)
ghenferen arax
(+2+3) RRER (He +¥2352) 1% ("2 peye (¥ evye)
R LC Gl 4o ¥ '
3. WTSThTA " 20° ¥’
EPI 00(™¥ . +*225+°20) Yy
+
-G_GR_\OT (g ?) (#t‘\2+*2?i2+ $3t\) (#KK+*QYK\9+$XK)

2 s WWWWWWW@%W@WW
THOT aTaIRIGT Ufdfeer emerony Urolt Of Sallags frHony deSAee Yaragel

el oSl

$ JATsaOT Ufdsem TUmearqel Ufdee avelel TIOT Of GTSTIATATST ATARel Sadl.
ORI . & AEATST Thedradel TroIramT I Afdxay aurier wmeieauaor -

aagirer RAEATEAT TeheaTar frzarrrzor gmeardr TqoT
qroamdr aTaet TToATAT ST (grer . ufa
(aar 9. fa fFa) (wrer &Y. ufar fean) f&a)
SO P« 1 ¥ A. oS R} A TS
BECIG o 3" 7
Frafren
a.@feter da& A woe("yg3+*exY) 0* we (Tgateey)
b. witerey @ 3T ey’ o R
C. ot anfor gens v ] i
d. 2. ©aH. gwarer Ry 20" "y
Jranfaren TEoT u(Pesatren) 204 ("4 +*30) 203 ("R3¢ + *25%)
(atb+c+d)
TEOT R ) 206(*ce+*20) 2222 (Faws + *ex)
¥.53 TTD gol .58 TTD Jotarad R.%% STHD gl
arax arax

2ra : " oqoT araRie ufifeet emerony arch wrdweet BT G Sdage Tadt SSd.

aHI . ABATST TRSATAATS TOATAT TTUINATAT AT au2iel WIS erTATOT -

auzirer T gaoT (ga . ufd fFer) (o fn.far. / f&a)
RERIG "
renfore
a. granat weg_ (T3t ¥¥0)

25




augirer Taod TaoT (Fa . ofd fan) (ko f&.far. / fFa)
b. gfeter *40
C. O IR Ach IT ¥
d.eta gnfor gers "
Jranferen TE@moT uy(fey + *wvo)
(atb+c+d)
gTaTehTa ¥
TqoT ey (220 + *¥¥o +7¥)

2ra ¢ " oaor araRie afidfeet emerony aroh udRaat oo G SIeTAge Tder SIS,
‘gmaTaet .G g. Ffe H3orare aroh
$ artsaroft ufdean umeurder afdsam derer TTofY

. B . o, . Tal. Tal. @. TA. & ThIgd UGmediaiidrdl (/AW chiadTaT,
Asdrar raafYemaor o1 Taadda gmafdell Uded) TOAE oTaal 3333 ®al I Ufdfger
FAN FACT. THOT TTOATRAT STFTUh 304 Fad AN OTTITRTST, ¢ Tal a Ufdfeal
aroft gxeldl aTaRTRATST JMOT ¥ Tel AT Tldfesl Saa TOT PeTRIATATS] aTaxel Sael.

JMWAIT DIIWGATAA A@ATH BGTST emeTony Aot & .UM AT G, T TSATOTTATOT
200 fo1. ufa F.<comean e 0 fo1. Ofd d.caf sdd e, FMTdeier foemy madr ToR
foragomaemor 0 foher forem ufa fhelr ez oxaa 3.« foel forem ufa fhen forew
Ao e,

w. yisarol e
. EFI[Ar SO

ar. 3. . o, W, TaI. . B. To. THedidadiel ATW@R dIIElell, Asdror gnfor
AT AGT THOT 4R.R ol e Uld el xda axofdar isaol qax aixel. (TwR
HIWET T AGAST Tdhedidal ¥:.3 "ol dAl. Ufdfest a3 IMAdell Todhedlagal 3 ®ol
Frex ufd fear zda ©IeIAT IMSUCT dAR BISA.) TAR BON-AT THOT =ISLAr
ATSUTTATAR FTeATEAT JATSUTOT Ufden dgrared (STP) w1ed uftpen ool onsel.

3. Frenforan risUOh
ar. & . g, ar. gl TR, @, Tol. Udearadrel UeTdeTde UfeeIiaiegel et Hal

M. Fdo Jeforer ATsUON dAR BISA. Yelal dacaidgel IsaonowId  foragd
qugier feer ans.

AHT . ¢ AT DIAWGATAELS qATY BIOMY WSTATCN

qarirer INEATAT THET Tarnod THOT afeeen

(¥w00 Ffgawm forardreaor (W00 AT

<z [fear) Tmed za [fear)

el dArea (2000 drfgan "ol Meq

afifeat zai/fean) afafeat
"ol Mex aldfea
Srenform

3R 40 38 /MM HIITGATEAT
R0 3 3R ATsaoT  gfeenr Udeard

26




augiter | }MeATAT Uhed T Tt afdgan
(xw00 JFfgm Rraardrasor (wwo0 FAfzH
z ot [feaT) oL} <ot /&)
el fex (2000 e el fex
Ofdfear <z ot [feaT) Ofcdfear
"ol frex dfiafea
affRter Q ? 20 ufpar dell oiddl.
Ao & .9 w3 % . Ky
TATOT S | SHamed 1. | Famen f&r. ufq | Samer 1.
JmearzAT ufar . 2o XN, o oufqy F. o
00 f&1. Tfea
H. cal
IS ¥0 3.3 ¥3.% o eIeldr ATsaron
T&AAT  Udhedrd  Ufepam
el SIS dl.
TqoT 3%¢ 43 ¥3Q
AHT .2 ITEAIST ThedTaeel daaTd gony NSaroi
augirer IAEATAT THET Taarne TROT afdean
(xx MW) Rrzardrer=or (kzy MW)
"ol drex afdafeal Thed ol e
(¥ MW) fatsat
"ol frex ufafea
girenforen
qfcter 205 . < 3 20< .} RAEATST
T 2. % R R3.% gaheare
HH T MsTOT T
ofgr foT 0.v 0.9 gahedra  dfger
affRter del SR
Y. 7. Y © 3R
GharaT
— N ? : e AT
JsaoT e
gohedra  dfder
el SIS dl.
TqoT R¥Y R 28y
T .20 TSN TdhedTaeel daaTy gony NS
aaeiyer TIdaifod Toed T
TRON(Ear A, ufd f&ar) (k00 f&h.fe1. / f&ar)
IPEEIGI] Tadrod gJeldr  afisaron
R TGhTaT Tdhedid  Tfgar el
SIEGR
girenforen
qrra 3 Ffearar - ¥eo gdifod Uchedraied ToqoT at
IS 2T Thicalaige IS AT - <% Fedier & MEE &
BTACY QTS (k.5 o.gar. dfd &.gd. ) widlolee el oiael  SMoT

27




Tafod Uwmed

Tqol("a M. ufd f&a1) (koo fon.for. / fear)

afdmar

AR A Acaraer
foaoagral d@igey AEd
arasael Sisdl.

TH. 5. E. IS - 3¢x
e emaT -¢4

EIREE] o
ofa gfor aiff@ieT
L&

Fdx JABAONT - R[We o,
@ieleT & BTSal, w@rIax
ol 31Se, MEE ®3aaie,
g O dffRfer & gmRIdel
gdmeareamr CPU  @m  arasaer

SIS .

et TEmor

FASAAT - %

(atb+c+d) Sag ITSAOT - ¥er
Figure 1 - 3Ty dIIAGATAS J.S1. UM, =1 Trell are
Pre- Aeration Tank Primary Sludge
12x25x2 A-TTTmoTmmm el 1
I
' I
Mixing Tank H '
Oil & Grease 2%2%2.5(2) | ]
'
Effluent @ Tank (3x2x1.2) \
1
e % T N I
C i
Screen Chamber i
(2.5x2x1.2) Primary Clarifier Anaerobic Tank (2) H
— Ix2%2.5 9.6x7.9x3 N
Online Monitoring Equilization Tank 22.5x15x3.5 :
System ]
1
| !
‘l' i
] «—— :
To Irrigation :
Activated Pressure Sand T I
carbon filter Filter SecondaryClarifier - - - - S€rALUON lank _ X
Intermediate Treated Water 7x3 RAS ¥
Sump 22.5x15x3.5 1
I
I
'
1
1
No Parameters Unit Inlet Outlet o T T T
1. pH 5-6 7-8
2. coD mg/lit 2,000- 2,500 <250
3. BOD mg/lit 1,000- 1,500 <100 Sludge Drying Beds 6x4x1.5
4. TDS mg/lit 1,800-2,200 < 2,100
5. 55 mg/lit 250-300 <100

28




@,

g. 3f. 3. ag. agre

Figure 2 - gmaide dider J. Or.g. =ar el are

Condensate (G -
Other Effluents :
489CMD v_s
= bR -
Rea%.tion 1
— k Buffer Tank Tube:Settler
Equalization Tank " (3 X 3 M X3 M) (2X2X25M) .
(5X4MX3M) v Anaerobic Digester i Aeration Tank
Reject Sludge UASBR - - (BXBMX4M)
To SDB (18MDiaX6MHt) :S'"dQE
1
v
1
= O
Plant I
! Flash
Flocculator 7'
Treated Sump _ ACF PSF . Tube |
(4X4x25M) 20CuM  pocym  Intermediate  Settier | ~
I Hr I Hr Tank @2x2x | Secondary Clayifier . . __ _ >
Permeate for (4X4X25M) 25M) | (M@ x3MSWD)
Reuse 440 CMD :Sludge Sludge

1

Sludge to Disposal €— e W e e e =

!

Unit /

Filtrate to
Equalization Tank

No Parameters Unit Inlet Outlet

1. | pH 5-6 7-8

2. | COD mg/lit | 2800-3000 <100

3. | BOD mg/lit | 1500-1800 <50

4. | TDS mg/lit | 800-1000 <100
a1g Seaicror

Sludge Dewatering

SDB

Note:
RAS: Return Activated Sludge
SDB: Sludge Drying Beds

AE. AMWF DG o1, AT 4 <ol Tfd daral  &Tdraar

Iy SOT 30 . CST.T. &ddar 31.07. e dhrdad g, I didergel .0A.d. &
fordmor wIoARTST & <Sof Tfd arat

TguoT forisay 3Uhaol waidel e

QT WiIeTqem vy . IArer ol wafoer ams. foraiiaorndsia 3R 2o ufd arat

ATAT STdal OIS SISel.

dIT FTAAAT Thedl hixdl 0 <ol Ufd aral

graTcran HfoaToa’lel dfIery orRifdeT STRel. AT GiIyeral ST Zeel &0l DIl garal
a e difgr aggen Srdel.

BOT UQVOT O < A Saxq ondidar Aardr arelrel daeand feell 3.

qadr .2 ooy gfoT Rreoter auriier

@, aagirer L ic oy €T

€T foraaraenaor TdTord 3.5, e
AEATS AEATS STAASH
oI ¢ oI e 3

¢ | grarar 4 Zal Ufd | 3k 2ol Ufd araf | R0 2ol afd 3R0

GIES arat .. T.
X | Searer gey CEIr CEIr P I e
/e arar

29



2.

@, aagier LIC IS RNEATAT
e forgarfaaaor Tanord 3.9, e
FEATST EAIST ST
3 | Zeel Sixaar ¥3 2ol Ufd | ¥.¢ 2o Ufd | e arer ¥ | w« for. ofa
arat arat Zol ufa arat
arat
DIBIT 2.0
2o ufa
arat
¥ | gigofamdr  araxerer . 3. 3T TH. TA.
AR
Y | gmerr (atrer /A ) Biret
& |39, W (Siereten oy 9 «3 G ¥ Ao
ax)
v | are /s . A 3.¥ Y 2.0 200 TH.TH.
¢ | Gas flowrate, Nm*/Hr 93300, 5¢ M¥Hr 3350, 3M¥/Hr -
Flue Gas Temperature 240° C 240° C --
20 | Rrarofren araferet 2.0 --
foremoma 3ushgor
. egoll UguoT

ega forafor eyomy =34

RALATEAT O TR TDHeUTHES [A Sad JMATST foTATOT HIOMR 3T IRTONT olard.
L1.SN. ;S BT €06l UQUON Toh JJFd S QTahdl JOT AgArel S1.97. ;NS had
SIEdET IoIgIasT WS IIAdlel wrdad Jardl. Sr. off. S JA0oN-AT forsmemdrer
egotrdl Trass! e BT O (T) Fdoh JUEd IMe. A aSTenad FIaay edoi foreimor
ATerT ST foh AMTTeieaty axifooard Jdrer. dara

TSI, hdloc QTal ATl O ESIETeI2Tal JTF2TaT & FAI SISAT TATONA INATST ToTar
O HI0MX 3Fd IAqS IS edadl TTadsT ©o O <o 3T & (T) @FTal e
e

UC31, Ui, GiIex 85, cdigel, gt dEdh Scel.

HFWGAT JIATAA TS RATol  fUhfTd dell SonaT gaall aiéeld &ad Tzl Ao
ATt Urddid e aiad.

. foremor 3u

egoll  forIFomandl  ImIAeIglal, J_AIARTST IMOT  FoxJerkTal oY  araxell  Sidrel.
FIFAAT, . IAJATA HIFASNRGN Gr. ar. ¥ (PPE) gxaoana Jder. aara edomar
TTAST hdll DHIOATATST SI. TH. S IAAT Dol ALY Udrad HIoATd Jacd.

{. Hldh OJ@AET haarl.

NeATAT Uchediadiel doTdoTaan faseldar aama uxanod foxdicaor Uaediagel foraf
OT BIOTAT TTdth FAINATEAT ha-ATAET WISl GTden AATALT IIed .

30




qoraT oh. R ETAd IAJ@ATAT haaT aagiier

e frsmer | ae-aar afXanor 3. et [afEen . fregare

TE=ATET Rrafragoeiay Tead
MY DI | 4.2 JoIS ST 3 LY oIy HAEA
a EES SoeTEHe!
Tdhed

Th. Yol YOFaArEl hHaadr

NeATRAT Uchediadiel doTdoTaan faseldar aara uxanod foxdrichor Uaediagel foraf
OT BIOTAT Tol XOA|/ATAT Tha-ATHET WTelrel ardian TATORT ST .

qardT oh.2: Ul RU@UATAT ha-Jram aarirer

. Te-ATeT afyamor foedore ged
Tehed ThT H.Tar [AET
e | Radagoneiay
2 gadifada | Arae wersT 0.0 20 dre foffdramdr amdy foraen
ST S&a.
3. RM.AT. . 0.0 ¥
FoTal o S
3. oI 0.0 .50 T ALY SOt
T
¥. | @R
dIWET | X.2T.4Y. Y Y .
o FoToT Wd d&0[al ardac Gléc'.
y. |*BAS | @fTerady Y 20. 4 dre  faffdramdy =mdr  feon
Tdhed T ST&dl.

. gl 3ued

Taod Tdedideid Aeiaral S0l dava gideld Ursueiaoal IMOT goifeid Soal =.
TTATEAT 3USAT 33 J3idrel. USAT ¥ olfctdal sloaioaglaaiiar gmot MEE e
Hicaig2Tal JATST ofell TTaeT. AHD JI[USAT2T JMSAV[G O FfoaTalaTel ATATalel BIOTRT
aTHTET 3USA H BISa.

9. foraar o IS areiar

FIEATEAT Udhedigideia AsRe Uguor formor dsw (MPCB) fdhar dcatar afademnd
ATZAOT gfeer o fUeadre, TUdm O@ATET haal O Ul haal sd@d0T 0 Jdeadic
qa oI BHeAolol F. A TGl QOAT ForedT }Id  drIedid d  forerare
HISHIRAOT TTeTaT Hel Olld. I DIATEAT TAod frRarRrehaor Uchediderida! Tt
Sigel.

. TATAFOT BAAR&ATTST THTST
g. 3. 3. O, Udid 6. JWI BRI [ofHSsaed TATAR0T oIa=endal forsmer

HIIA S, A fasmendrer Ad eI ITARIT JMOT JEdrd eEdarer Aoy A1 G Ha
graTerel Mad. ALATAT O UIAod TATAIOT CATRENTST TAAOTANS @A TATATATOT

31



qaoraT h.¢¥ TATaI0T oIaReda forsmer

35} . S I aa
. Of. Taf.aee CIARETTNT TTSTh
. OO 2T BT FATTGTA
. . ga.ada G Fiféreran
y 1. 3T TR TATAFOT AceIToNT
Lfrasitoa EaoeIdiee (3) ur. fa.
. Y. JOITS IS TATaROT AN
Sforasiioal SaeRIAdee (§) dr. fo.
% dr. OEr.oET. areTe fererar
© gy, .. arda 3UHBI FIAITAS
¢ Y. Tel. 2T XD AT Thed T
] o, dIr.gny.aerer DI ST
20 9. T.T.HGgY TATazoT ZIferehrar

ALATRAT O TdNord fHarqTeh 0T Thedidadiel TATAIOT TSHiTST O AT STHATATITST
CITSTOT-3T WaTal daugiel Wreltel TaToT -

T . STATIRNS AT Weltar aazier

. qurier TE (F|. TAAEY)
EIr-Te ) oTfYoh @IS
LG Gl o g;adr
IMEATRT THTATITST
?. | BOT UgVOT fordmomand ¢ wiaegen ®.31.Ur 200.00 0.00
/MST MO WE O vy . AN feraoh
. | }carer ufger JfUEemr - ITEAqTER>T AW %0 00 20.00
FngfoTahraraoT @rNfddeeTal Teiie, MEE, ade
arer SISl ST, cdiee IS, wdRc
Efraadie, Wecarar sdaeol 5.
3. €0ell T@VOT oTizonaidT eleTonaT e 2. 00 0.20
¥. TooaTIxdca dlfolcaiol O dHololdc 30.00 3.00
Y. | cIaATAOEAD AT O I, ¥0.00 ¥.00
¢. |Bfda Uzl fOdmramardl o a1 dicx B .00 0.40
TSRS TImeTONaT We
o, | IIYTd MAINTD TATSTA TOTATST  STSTOMRT 2.00 0.30
Eeich
T®oT 3¥¢.00 39.¢
e ST forRardraaon wiydr
2 BOT UgUOT foremomanmdl 3 eige@en X.a7.Ur ©0 . 00 ©. 00
J/MST TMoONAT Wd T o4 . T 43 .
A feeroan
R Wearer afear gfaer - MEE, iz drer 300. 00 30.00
SIS ST, ddiae IS, . A.g., HaReS
Efraugde, 3Tcdrar saeon .
3 €0ell T@VOT ToTiFonaidT eTonaT e .40 0.30
¥ TotaIIIdca Ao O dHolslde 4. 00 .00
Y CIAATAATADH AT O Il ¥0. 00 % . 00